
I

STOWA 2025-43 EVALUATION INNOVATION PROGRAMME REMOVAL OF MICROPOLLUTANTS AT WASTEWATER TREATMENT PLANTS 

REPORT
2025

43
EVALUATION INNOVATION PROGRAM

M
E REM

OVAL OF M
ICROPOLLU

TANTS AT W
ASTEW

ATER TREATM
ENT PLANTS 

2025 43

 

EVALUATION INNOVATION 
PROGRAMME REMOVAL 
OF MICROPOLLUTANTS AT 
WASTEWATER TREATMENT PLANTS 



EVALUATION INNOVATION PROGRAMME REMOVAL OF 
MICROPOLLUTANTS AT WASTEWATER TREATMENT PLANTS 

2025 

43REPORT

ISBN 978.94.6479.127.3

PSTOWA publications can be ordered at www.stowa.nl/publicatiesstowa@stowa.nl  www.stowa.nl

tel +33 (0)33 460 32 00 

Stationsplein 89 3818 LE Amersfoort

p.o. box 2180  3800 cd  amersfoort



STOWA 2025-43 EVALUATION INNOVATION PROGRAMME REMOVAL OF MICROPOLLUTANTS AT WASTEWATER TREATMENT PLANTS 
[...]

nitrogen, phosphate, PFAS and microplastics; reduction of antimicrobial resistance (AMR) 

and pathogens; and the potential to reuse eff luent.  

In 2018, water authorities conducted an inventory to identify technologies that should be 

further investigated. In 2020, four additional technologies were added following a public 

call for proposals. This second call stipulated a higher removal efficiency threshold (80% 

instead of 70% for 7/11 indicator substances relative to WWTP influent), as well as a greater 

emphasis on a low CO2 footprint. The IPMV’s aim was to develop technologies that could be 

implemented at demonstration scale at WWTPs by 2027. 



2

STOWA 2025-43 EVALUATION INNOVATION PROGRAMME REMOVAL OF MICROPOLLUTANTS AT WASTEWATER TREATMENT PLANTS 

Each project within the IPMV began with a theoretical feasibility study to substantiate the 

technology concept and the expected eff luent quality, costs and CO2 emissions for a standard 

WWTP in the Netherlands (with a capacity of 100,000 PE).

If the technology was sufficiently justified and expected to perform better than the PACAS, 

ozonation or GAC reference cases, it could proceed to a pilot phase. This resulted in 

22 feasibility studies and 15 pilot projects during the five years of the IPMV. 

During the IPMV, a number of other studies were added following discussions within the 

thematic advisory committees, the overarching supervisory committee and the programme’s 

steering group. These included the addition of PFAS and antibiotic resistance analyses to the 

pilot projects, research into robust sampling methods, oxidation products, PAC measurement 

in WWTP eff luent, exploration of micropollutant release during sludge digestion and 

exploration of natural treatment systems for micropollutant removal (see appendix 1 for a 

list of these studies).

1.3	 IPMV EVALUATION

Following its conclusion on 31 December 2023, the IPMV was updated and evaluated in 2024. 

Throughout the IPMV’s five years, the same cost and CO2 reference values were used so that 

comparisons could be made across the various findings. These reference values, originally 

set in 2018, were updated in 2024 to ref lect the most recent figures. The evaluation also 

included a comparison with the proposed methodology for assessing micropollutant removal 

in the revised EU Urban Wastewater Treatment Directive, as this differs from the protocol 

with indicator substances used by the IPMV.  

Furthermore, the evaluation compared the investigated technologies. For the purpose of 

this comparison, in consultation with project implementers, design specifications were 

determined to achieve a removal efficiency of more than 80% for a minimum of seven of the 

eleven (7/11) Dutch indicator substances in the total eff luent compared to the total WWTP 

influent. By standardising this level of removal, comparisons of CO2 and costs became more 

straightforward and also aligned more closely with the revised EU Directive, which also aims 

for 80% removal, albeit for a different set of substances. 

The evaluation also examined design assumptions, co-benefits, TRLs and knowledge gaps 

regarding scale-up, optimisation and/or outstanding research questions. Finally, conclusions 

were drawn and recommendations formulated.

1.4	 STRUCTURE OF THE REPORT

This report provides an overview of the innovative technologies investigated within the 

IPMV as highlights both their similarities and differences. The technologies are relevant for 

Dutch WWTPs that will be required to remove micropollutants. The evaluation is therefore 

primarily intended for policymakers, advisors, technologists and other experts, and assumes 

a solid knowledge of the field.  



3

STOWA 2025-43 EVALUATION INNOVATION PROGRAMME REMOVAL OF MICROPOLLUTANTS AT WASTEWATER TREATMENT PLANTS 

The results presented in this report are indicative and intended to provide insight into 

the various technologies, for example, to support technology selection and the associated 

criteria in a multi-criteria assessment. It is important to note that such decisions must always 

be tailored to, and evaluated on, a site-specific basis. Moreover, most of the technologies 

described in this report continue to evolve, and increasing amounts of practical experience 

will become available over time to confirm, refine or further optimise the information 

presented here. 



4

STOWA 2025-43 EVALUATION INNOVATION PROGRAMME REMOVAL OF MICROPOLLUTANTS AT WASTEWATER TREATMENT PLANTS 

2	  

ASSUMPTIONS

2.1	 SCOPE

The present evaluation addresses a set of quantitative and qualitative factors, as listed in 

Table 2.1. 

TABLE 2.1	 CRITERIA ON WHICH THE TECHNOLOGIES WERE COMPARED

Qualitative/Quantitative Factor Section in this report

Quantitative* Removal efficiencies 4.1.1 

CO2 footprint 4.1.2

Costs 4.1.3

Sensitivity analysis: effect of varying cost and design assumptions 

on CO2 footprint and/or costs

4.1.4

Qualitative Bioassays: ecotoxicity 4.2.1

Co-benefit: nutrient removal 4.2.2

Mitigation of bromate formation 4.2.3

Co-benefit: antimicrobial resistance (AMR) 4.2.4

Co-benefit: PFAS removal 4.2.5

Co-benefit: microplastic removal 4.2.6

Co-benefit: effluent reuse 4.2.7

* Based on standard 100,000 PE WWTP, see section 2.3.

The feasibility studies carried out within the IPMV which did not lead to a pilot study (see 

appendix 1) are not considered in this evaluation. Moreover, other water quality aims, such 

as those related to the EU Water Framework Directive and projects outside the IPMV, were 

also not included. 

OVERVIEW OF THE TECHNOLOGIES TESTED 

The technologies tested in pilot form and included in this evaluation were categorised in an 

earlier phase according to removal mechanism and are the following:

•	 Powdered activated carbon (PAC)

1.	 Powdered activated carbon in combination with cloth filtration (PAC+cloth) (WWTP Vinkel)

2.	 PACAS Nereda (Simpelveld)

•	 Granular activated carbon (GAC)

3.	 Biological oxygen-dosed activated carbon (BODAC) (WWTP Emmen)

4.	 Continuous Bio-GAC + air (Bio-GAC + air) (WWTP Emmen)

5.	 O3-STEP without N and P removal (WWTP Horstermeer)

6.	 Continuous Upflow microGAC (UpflowGAC) (WWTP Hapert)

•	 Oxidative technologies

7.	 SF + UV/H2O2 (WWTP Aarle Rixtel)

8.	 O3 + ultrasound USONiQ (WWTP Winterswijk)

9.	 PAC + O3 (WWTP Leiden)

10.	O3 biofilm (MicroForce) (WWTP Walcheren)



5

STOWA 2025-43 EVALUATION INNOVATION PROGRAMME REMOVAL OF MICROPOLLUTANTS AT WASTEWATER TREATMENT PLANTS 

11.	Biological pretreatment with O3 (Aurea (BO3)) (WWTP Horstermeer)

•	 Alternative adsorbents 

12.	Cyclodextrins, DEXSORB, DEX filter (WWTP Lelystad)

13.	AdOx, zeolite with filtration (AdOx) (Leiden-Noord)

•	 Filtration

14.	Nanofiltration with advanced oxidation (NF + UV/H2O2) (WWTP Asten)

15.	Waterfabriek Ge(O)zond: ozonation with ceramic microfiltration (O3+ceramic MF) (WWTP 

Wervershoof)

The same categorisation was also used by STOWA’s thematic advisory committees when 

evaluating the studies. Several technologies, such as O3-STEP, PAC + O3, SF + UV/H2O2, NF + 

UV/H2O2, O3 + ceramic MF+ and BO3, apply a combination of removal mechanisms. In this 

evaluation these combined technologies are categorised under each of the relevant removal 

mechanisms, as described in Chapter 3, and they are included in multiple comparisons in 

Chapters 3 and 4. 

Several of the technologies aim to remove not only micropollutants but also N and P. For the 

sake of comparability, the current evaluation focuses primarily on micropollutant removal. 

However, to provide insight into the impact adding metal salts and methanol on design 

criteria and CO2 footprint, this has been addressed in the factsheet for the O3-STEP filter, and 

the CO2 footprint was also calculated for O3-STEP including N and P removal. 

In this report, longer technology names have been abbreviated as given within parentheses 

in the list above. Some of the technologies have registered names or patents. For the sake of 

readability, symbols indicating this (such as ®) have been omitted.  

As noted, for each of the pilot studies a feasibility study was first carried out. Appendix 1 lists 

these, alongside other IPMV feasibility studies and reports.

2.2	 STANDARD 100,000 PE TREATMENT PLANT

To enable comparisons across the tested technologies, the results were scaled to a standard 

WWTP. This standard is defined as having a capacity of 100,000 PE (at 150 g COD/PE/day) and 

includes primary settling, digestion and biological phosphorus removal with supplemental 

ferric chloride dosing to achieve an eff luent phosphorus quality of 1.0 mg P/l.  

The characteristics of this WWTP were derived through expert opinion based on influent 

characteristics, performance and features of comparable WWTPs from the Dutch water 

authorities’ 2018 benchmarks. These characteristics were further supplemented with 

information from the database of the Netherlands Statistic Agency (CBS) regarding the 

purchase of process additives and chemicals, energy consumption and sludge production. 

See Appendix 2 for further details. 

The evaluation thus used a 100,000 PE WWTP model, as defined at the start of the IPMV. 



6

STOWA 2025-43 EVALUATION INNOVATION PROGRAMME REMOVAL OF MICROPOLLUTANTS AT WASTEWATER TREATMENT PLANTS 

Key characteristics of this standard WWTP are the following:

•	 Biological capacity 100,000 PE per 150 g COD/PE/day

•	 Annual influent volume of 7,665,000 m3/year

•	 DWF design peak and minimum hydraulic capacity of post-treatment = 1,040 m3/h

•	 Effluent quality:

•	 Total N (annual average) = ≤ 10 mg/l

•	 Total P (annual average) = ≤ 1 mg/l

2.3	 REFERENCE TECHNOLOGIES

The baseline assumptions for the reference technologies were updated based on operational 

experience gained at WWTPs in the Netherlands (up to the time of writing in 2024). The 

reference technologies are the following:

•	 Powdered activated carbon in activated sludge (PACAS)

•	 Ozonation 

•	 Granular activated carbon filtration (GAC)

At the start of the IPMV, the ozonation reference was defined in combination with sand 

filtration. The sand filter was intended to support biological conversion of potentially toxic 

byproducts formed when ozone reacts with organic micropollutants. However, during 

the IPMV this combination was abandoned, because ozonation alone was found to meet 

performance requirements, while the sand filter contributed little to byproduct removal (see, 

e.g., STOWA 2022-47 and STOWA 2022-48).

The costs and performance data for the reference technologies were updated based on 

full-scale practical experience at WWTPs. This included both WWTPs applying a single, 

stand-alone technology and those implementing a combined technology approach:

•	 Dinther (PACAS+ozonation, Waterschap Aa en Maas)

•	 Groesbeek (PACAS, Waterschap Rivierenland)

•	 Hapert (ozonation (with peroxide), Waterschap De Dommel)

•	 Horstermeer (ozonation, with GAC already present, Waterschap Amstel, Gooi en Vecht)

•	 Houten (ozonation, Hoogheemraadschap De Stichtse Rijnlanden)

•	 Leiden Noord (PACAS, Hoogheemraadschap van Rijnland)

•	 Nieuwe Waterweg (PACAS, Hoogheemraadschap van Delfland)

•	 Oijen (PACAS, Waterschap Aa en Maas)

•	 Wervershoof (ozonation, Hoogheemraadschap Hollands Noorderkwartier)

•	 Winterswijk (ozonation + GAC, Waterschap Rijn en IJssel)

For the abovementioned WWTPs, removal efficiencies, energy demand, process input/

chemical consumption, and costs (construction and foundation costs) were collected and 

documented where available. The results for the reference technologies are included in the 

factsheets in appendix 5.

Section 3.13.1 presents the updated overview for the reference technologies. ,



7

STOWA 2025-43 EVALUATION INNOVATION PROGRAMME REMOVAL OF MICROPOLLUTANTS AT WASTEWATER TREATMENT PLANTS 

2.4	 MICROPOLLUTANT REMOVAL

2.4.1	 IPMV AND THE DUTCH ‘TREATMENT OF MEDICINE RESIDUES’ CONTRIBUTION SCHEME

Within the IPMV, removal efficiency is defined as the arithmetic mean of the individual 

removal efficiencies of 7/11 indicator substances (Table 2.2) across the entire WWTP. That 

is, a comparison is made between the eff luent (the discharged water) and the inf luent. The 

target was first set to achieve an annual average removal of 70% (IPMV first round) and later 

revised to 80% (IPMV second round, starting in 2020). 

The indicator substances and the 70% removal target are aligned with the Dutch contribution 

scheme ‘Incentive Scheme for the Removal of Pharmaceutical Residues: First Round’, initiated 

by the Ministry of Infrastructure and Water Management (Min. I&W 2023). Under this 

scheme, however, a minimum removal efficiency of 70% must be achieved in every sample. 

At the request of STOWA and the Ministry, a collaboration of the Dutch water authorities and 

government laboratories (the ILOW laboratories) developed a validated analytical method 

with defined performance characteristics for 11 indicator substances and 8 candidate 

substances. This method enables the determination of total concentrations of the individual 

indicator substances at acceptable cost. This analytical method and the sampling of WWTP 

wastewater for the indicator substances are described in the STOWA report “Robust Sampling 

Method for WWTPs to Determine Micropollutant Removal Efficiencies” (STOWA 2023-45). 

The measurement data were used in 2021 to evaluate the indicator substance list, resulting 

in the removal of three indicator substances from the original list of 11. The study also found 

that amisulpride, clarithromycin and candesartan were present in too low concentrations 

in Dutch influents and eff luents. These substances were therefore excluded from the most 

recent national list of 11 Dutch indicator substances (Mulder, 2021).

For the IPMV pilots (and the contribution scheme), it was agreed to analyse all 19 indicator 

substances in the ILOW analytical package. This broader scope was chosen because some 

of these substances remain designated as indicator substances in other countries, and for 

example, are also included in the revised EU Urban Wastewater Treatment Directive. 

TABLE 2.2	 ELEVEN INDICATOR SUBSTANCES FOR THE NETHERLANDS AND TWELVE, DIVIDED INTO TWO CATEGORIES, IN CONFORMANCE WITH 

THE REVISED EU URBAN WASTEWATER TREAMMENT DIRECTIVE

Indicator substances NL Category 1 EU Category 2 EU

1 carbamazepine amisulpride benzotriazole 

2 diclofenac carbamazepine candesartan

3 hydrochlorothiazide citalopram irbesartan

4 metoprolol clarithromycin sum of 4- and 5-methyl-1h-benzotriazole

5 venlafaxine diclofenac

6 1,2,3-benzotriazole hydrochlorothiazide

7 irbesartan metoprolol

8 sum of 4- and 5-methyl-1h-benzotriazole venlafaxine

9 gabapentin

10 sotalol

11 trimethoprim

* The additional 8 substances in the 19-substance ILOW analytical package are amisulpride, azithromycin, candesartan, citalopram, 

clarithromycin, furosemide, propranolol and sulfamethoxazole.  

** The substances in blue are not included in the Dutch list of 11 indicator substances, as these are typically present in (too) low 

concentrations in influent and effluent in the Netherlands. 



8

STOWA 2025-43 EVALUATION INNOVATION PROGRAMME REMOVAL OF MICROPOLLUTANTS AT WASTEWATER TREATMENT PLANTS 

To calculate the removal efficiency across the entire WWTP, the IPMV assumes for most 

technologies an average removal of 40% in the activated sludge process for 7/11 indicator 

substances (see Appendix 2). It is possible that the 7/11 substances most effectively removed 

in the WWTP do not exactly match the 7/11 most effectively removed by a post-treatment 

technology.

2.4.2	 EU DIRECTIVE

The revised EU Urban Wastewater Treatment Directive provides that larger WWTPs (those 

serving more than 150,000 PE) and WWTPs discharging into sensitive waters will, in time, 

be required to remove micropollutants (see, e.g., EU 2024). The definitive sampling and 
[...]
https://www.stowa.nl/publicaties/pilotonderzoek-vergelijking-oxidatieve-technieken-effluent-rwzi-aarle-rixtel-ipmv
https://www.stowa.nl/publicaties/haalbaarheidsstudie-ultrasound-combinatie-met-ozon-technologie-voor-verwijdering-van
https://www.stowa.nl/publicaties/verwijdering-van-medicijnresten-met-behulp-van-ozon-en-ultrasound-verkennend-plotonderzoek
https://www.stowa.nl/onderwerpen/waterkwaliteit/nieuwe-stoffen/haalbaarheidsstudie-pac-o3-voor-verwijdering-van
https://www.stowa.nl/onderwerpen/waterkwaliteit/nieuwe-stoffen/pilot-pac-o3
https://www.stowa.nl/publicaties/haalbaarheidsstudie-microforce
https://www.stowa.nl/onderwerpen/waterkwaliteit/nieuwe-stoffen/pilotonderzoek-microforce-ipmv
https://www.stowa.nl/publicaties/haalbaarheidsstudie-bo3-technologie
https://www.stowa.nl/onderwerpen/waterkwaliteit/nieuwe-stoffen/pilotonderzoek-bo3-technologie-ipmv
https://www.stowa.nl/publicaties/haalbaarheidsstudie-dexfilter-innovatie-adsorbentia-ipmv
https://www.stowa.nl/onderwerpen/waterkwaliteit/nieuwe-stoffen/dexfilter-pilot-lelystad-pilotonderzoek-dexfilter-voor-verwijdering-organische
https://www.stowa.nl/publicaties/haalbaarheidsstudie-adox-een-next-generation-adsorptie-oxidatieproces-voor-de
https://www.stowa.nl/onderwerpen/waterkwaliteit/realiseren-van-ecologische-waterkwaliteitsdoelen-krw/pilotplant-onderzoek-adox-een-next-generation-adsorptie-oxidatieproces-voor-de-verwijdering-van
https://www.stowa.nl/publicaties/verkenning-inzet-zeolieten-wasmiddelen-ten-behoeve-van-het-verwijderen-van
https://www.stowa.nl/publicaties/alternatieve-adsorptiemiddelen-voor-omv-verwijdering-bestaande-zandfilters
https://www.stowa.nl/publicaties/verkenning-van-het-pharem-filtersysteem-een-zuiveringstechniek-voor-de-verwijdering-van
https://www.stowa.nl/publicaties/holle-vezel-nanofiltratie-voor-verwijdering-van-microverontreinigingen-op-rwzis
https://www.stowa.nl/onderwerpen/waterkwaliteit/nieuwe-stoffen/pilot-directe-nanofiltratie-en-uvperoxide-op-rwzi-asten-ipmv
https://www.stowa.nl/onderwerpen/waterkwaliteit/nieuwe-stoffen/ontwikkeling-en-opschaling-waterfabriek20-ipmv
https://www.stowa.nl/publicaties/haalbaarheidsstudie-geozond-water
https://www.stowa.nl/publicaties/pilotonderzoek-geozond-ipmv
https://www.stowa.nl/publicaties/verkenning-natuurlijke-zuiveringssystemen-voor-verwijdering-van-organische
https://www.stowa.nl/publicaties/pak-effluent-ipmv-0
https://www.stowa.nl/publicaties/literature-study-oxidation-products-engelstalig
https://www.stowa.nl/publicaties/technische-handreiking-oxidatieproducten-bij-ozonisatie-minimalisatie-van-ongewenste
https://www.stowa.nl/publicaties/vrijkomen-van-microverontreinigingen-bij-vergisting-van-zuiveringsslib-met-pak
https://www.stowa.nl/publicaties/poederkool-slib-effect-op-de-huidige-en-toekomstige-slibeindverwerking-ipmv
https://www.stowa.nl/publicaties/robuuste-bemonsteringsmethode-voor-rwzis-om-verwijderingsrendementen-van-organische


78

STOWA 2025-43 EVALUATION INNOVATION PROGRAMME REMOVAL OF MICROPOLLUTANTS AT WASTEWATER TREATMENT PLANTS 

APPENDIX 2	  

STANDARD  100,000 PE WWTP AT 150 G COD

The standard 100,000 PE WWTP at 150 g COD was defined to correspond with the WWTP 

initially elaborated for the IPMV (Mulder 2022). Consequently, the standard WWTP in 2024 

is set to be equivalent to that at the start of the IPMV in 2018. 

Influent and effluent

For the advanced removal of micropollutants, wastewater volumes and current eff luent 

quality are key factors. These parameters are presented in the table below.

TABLE B2-1 	 INFLUENT FLOW AND COMPOSITION OF THE STANDARD WWTP

Parameter Unit

WWTP capacity PE 150 g COD 100,000

Average daily flow rate (Q24) m3/d 21,000

Total annual flow rate m3/y 7,665,000

DWF peak m3/h 900

DWF design peak m3/h 1,040

Minimum hydraulic capacity post-treatment m3/h 1,040

Influent loads

COD kg/d 11,000

BOD kg/d 4,400

Total P kg/d 160

Kjeldahl N kg/d 1,000

Suspended solids kg/d 5,200

TABLE B2-2 	 EFFLUENT REQUIREMENTS, STANDARD WWTP

Parameter* Unit Effluent requirement

Total N (annual average) mg N/l ≤10

Total P (annual average) mg P/l ≤1

BOD (max*) mg/l ≤20

COD (max*) mg/l ≤125

Suspended solids (annual average/max*) mg/l ≤10/ ≤30

NH4-N (annual average/ max*) mg N/l ≤1.5/ ≤3

DOC (min/average/max) mg/l 7 / 11 / 18

* maximum value in every effluent sample. 



79

STOWA 2025-43 EVALUATION INNOVATION PROGRAMME REMOVAL OF MICROPOLLUTANTS AT WASTEWATER TREATMENT PLANTS 

DOC

An key eff luent quality parameter is the dissolved organic matter in the eff luent, expressed 

as DOC (dissolved organic carbon). The DOC value of WWTP eff luent is determined by 

passing a sample through a 0.45 μm filter. The fraction of organic matter not retained by 

the filter is referred to as the DOC. DOC levels in eff luents of treatment plants in Western 

Europe typically range between 7 and 20 mg/l. DOC consists mainly of biopolymers (including 

extracellular bacterial polymers), proteins, sugars, humic acids and other dissolved organic 

compounds such as micropollutants. The higher the DOC concentration, the more ozone or 

activated carbon must be dosed to achieve the same level of micropollutant removal. Based 

on measured DOC values in WWTP eff luents up to and including 2018, a DOC concentration 

of 11 mg/l was selected as the IPMV standard with a range of 7 to 18 mg/l.

DWF pattern

Within the IPMV, a standard DWF pattern was used, derived from STOWA 2015-27 (see Figure 

B2-1). This DWF pattern is based on hourly f lows averaged over a period of one to three 

years under dry weather conditions. Consequently, there is a variability of about 15% in the 

pattern shown in Figure B2-1. The capacity of any post-treatment installation should at least 

match the DWF design peak of 1,040 m3/h, as shown in the figure. 

At this capacity, dry weather f low can always be treated. During rainfall, the installation 

can operate at full capacity and treat the (diluted) inf luent up to the DWF design peak. With 

a RWF/DWF ratio of 3.5-6, this assumption implies that some 70-80% of the total annual 

wastewater inf luent can be treated.  

FIGURE B2-1 	 DWF PATTERN FOR STANDARD 100,000 PE WWTP (IPMV),  BASED ON STOWA 2015-27

According to the IPMV guidelines, the post-treatment installation must be designed for a 

DWF peak f low of at least 1,040 m3/h (see Table B2-1). With this design f low, an overall 

annual removal efficiency of 85% can be achieved at 90% post-treatment efficiency. If post-

treatment efficiency reaches no more than 80%, an overall annual removal efficiency of 80% 

can be achieved. These values were calculated using the Excel tool in STOWA 2020-06 based 

on the standard IPMV WWTP (Mulder 2022). Note:  The calculations assume 40% activated 

sludge removal efficiency for 7/11 indicator substances.



80

STOWA 2025-43 EVALUATION INNOVATION PROGRAMME REMOVAL OF MICROPOLLUTANTS AT WASTEWATER TREATMENT PLANTS 

FIGURE B2-2 	 RESULTS FROM THE EXAMPLE VERSION OF THE STOWA 2020-06 WEB TOOL, STANDARD WWTP: THE RED LINE SHOWS THE 

INTERSECTIONS AT WHICH AN OVERALL ANNUAL REMOVAL EFFICIENCY OF 80-85% CAN BE ACHIEVED (80% AT 80% 

POST-TREATMENT, AND 85% AT 90% POST-TREATMENT); IN OTHER WORDS, WHICH DESIGN FLOW MUST BE SELECTED 

(APPROX. 1,040 M3/H)

Overige kentallen

TABLE B2-3 	 OTHER REFERENCE VALUES, STANDARD WWTP

Parameter Unit

Use of fossil fuels

Natural gas purchased Nm3/y 3,710

Diesel purchased kg/year 16,000

Electricity consumption aeration kWh/kg O2 3.0

Electricity consumption sludge dewatering kWh/kg DS 0.06

Biogas production

Digestion residence time days 20

Digestion temperature °C 32

Degradation of dry matter (mixed primary and secondary sludge) % 30

Specific gas production Nm3/kg DS degraded 1.1

Conversion of biogas into combined heat and power (CHP)

Flaring/venting/loss of biogas % 8

Electrical efficiency CHP % 35

Share of generated heat utilised (CHP) % 50



81

STOWA 2025-43 EVALUATION INNOVATION PROGRAMME REMOVAL OF MICROPOLLUTANTS AT WASTEWATER TREATMENT PLANTS 

APPENDIX 3	  

OCALCULATION OF CO2 FOOTPRINT

•	 The CO2 footprint of utilised materials is divided over their total service life (15-30 years). 

For many materials, this results in a CO2 impact of less than 0.1% of the total annual 

CO2 footprint of wastewater treatment. These materials were therefore omitted from the 

analysis. An exception is reinforced concrete, which can account for more than 1% of 

the CO2 footprint and is therefore included in the footprint calculation. To calculate the 

contribution of reinforced concrete to the CO2 footprint, values for post-treatment from 

STOWA 2015-27 were applied.

•	 Assumptions for the CO2 emission factors pertaining to chemicals and process additives 

are based on STOWA 2012-06. In that report, the energetic impact of chemicals and addi-

tives is expressed in primary energy. Since more than 95-99% of the CO2 footprint of 

chemicals and additives is determined by fossil energy, the footprint per unit is calcu-

lated using the conversion factor from Table 2.3.

•	  As in 2018, fossil-based electricity was assumed; the model does not consider the use of 

wind turbines, solar panels, geothermal energy, residual heat, etc. This is, first, because 

renewable energy with lower CO2 emission per unit can only be assumed if it is actually 

generated and used at the WWTP site itself. Paper-based offsets, such as the purchase of 

green certificates or CO2 rights from abroad, do not count. This means that the energy 

demand for wastewater treatment must in actual practice be generated locally in the 

Netherlands. At present, it is not possible or feasible to meet the electricity demand 

for wastewater treatment entirely with renewable electricity locally generated in the 

Netherlands. Adding supplementary treatment to remove micropollutants requires even 

more energy (approx. 40% increase). Given this significant increase and the inability to 

meet current energy demand with power locally generated in the Netherlands, it was 

decided to assume CO2 emissions from fossil sources for all energy carriers (electricity, 

natural gas, coal, oil, gasoline, etc.).  

•	 This also means that the energy demanded for the supplementary technologies cannot be 

offset against renewable generation of energy. The same applies to suppliers of process 

additives and chemicals: offsets for the use of renewable energy in the production of 

these inputs are not permitted.



82

STOWA 2025-43 EVALUATION INNOVATION PROGRAMME REMOVAL OF MICROPOLLUTANTS AT WASTEWATER TREATMENT PLANTS 

TABLE 7.1	 GROSS ENERGY REQUIREMENT (GER) VALUES AND CO2 EMISSION FACTORS FOR PROCESS ADDITIVES 

Parameter Unit Value

Activated carbon MJ/kg 164

Regenerated activated carbon MJ/kg 43.1

Activated carbon of biological origin (41% of fresh) MJ/kg 67.2

Aluminium chloride MJ/kg 14.90

Aluminium sulphate MJ/kg 9.40

Ferric chloride MJ/kg 16.30

Ferric chlorosulphate MJ/kg 12.30

Ferrous sulphate MJ/kg 3.40

Magnesium chloride, 54% solution MJ/kg 2.10

Magnesium chloride, anhydrous MJ/kg 23.60

Magnesium chloride, hydrate, solid form MJ/kg 3.30

Magnesium oxide MJ/kg 2.80

Methanol MJ/kg 37.6

Sodium aluminate, 38% dry matter MJ/kg 21.30

Sodium hypochlorite MJ/kg 17.50

Polyaluminium chloride MJ/kg 19.45

Polyaluminium sulphate MJ/kg 17.30

Other metal salts MJ/kg 15.70

Polyacrylamide homopolymer, nonionic, powder, 99% pure kg CO₂/kg 3.36

Polyacrylamide, anionic, powder, 99% pure kg CO₂/kg 3.06

Polyacrylamide, anionic, liquid, emulsion 50% kg CO₂/kg 2.06

Polyacrylamide, cationic, powder, 99% pure kg CO₂/kg 3.56

Polyacrylamide, cationic, liquid, emulsion 50% kg CO₂/kg 2.26

Hydrogen peroxide (50% in H2O) MJ/kg 22.8

Oxygen (liquid) MJ/kg 8.8

Source: STOWA 2012-06 (Polymeren: Klimaatmonitor 2022, hulpstoffen).



83

STOWA 2025-43 EVALUATION INNOVATION PROGRAMME REMOVAL OF MICROPOLLUTANTS AT WASTEWATER TREATMENT PLANTS 

APPENDIX 4	  

CCRITERIA FOR REFERENCE TECHNOLOGIES, 

BASE YEAR 2018

TABLE 7.2	 CRITERIA FOR REFERENCE TECHNOLOGIES (BASE YEAR 2018)*

Criterion Unit PACAS Ozonation Ozonation + SF GAC****

CO2 footprint

CO2 footprint micropollutant removal g CO2/m3
 treated 122 98 128 325

CO2 footprint micropollutant removal g CO2/m3
 WWTP influent* 122 69 90 228

Costs

Annual costs €/m3 treated 0.06 0.13 0.17 0.26

Annual costs €/m3
 WWTP influent* 0.06 0.09 0.12 0.18

Removal efficiency indicator substances, 

Dutch Ministry of Infrastructure and Water 

Management (Min I&W)**

Technology removal efficiency % 70-75 80-90 80-90 80-90

Removal efficiency including WWTP*** % 70-75 80-85 80-85 80-85

* Per m³ of treated wastewater, i.e. the total costs or CO₂ emissions for application of the supplementary technology divided by the number of treated m³. 

For PACAS, all incoming wastewater is treated (technology integrated in the activated sludge system). For post-treatment technologies (ozonation, 

ozonation + sand filter and GAC filter), at least the daily dry-weather design peak (DWF design peak) must always be treated and 70% of the annual flow 

(in which case removal efficiency in the treated stream must also be high). 

** Removal efficiency for at least 7/11 indicator substances: benzotriazole, carbamazepine, diclofenac, irbesartan, gabapentin, metoprolol, 

hydrochlorothiazide, 4- and 5-methylbenzotriazole, sotalol, trimethoprim and venlafaxine, in each 24h or 48h flow- or time-proportional sample, 

accounting for 24h residence time of the water in the WWTP. These 11 indicator substances were selected to monitor the effectiveness of supplementary 

treatment for micropollutant removal from WWTP effluent and are not related to their potential environmental impact.

***Assumes 40% activated sludge efficiency for 7/11 indicator substances.

****Excluding nutrient removal.



84

STOWA 2025-43 EVALUATION INNOVATION PROGRAMME REMOVAL OF MICROPOLLUTANTS AT WASTEWATER TREATMENT PLANTS 

APPENDIX 5	  

FACTSHEETS

Powdered activated carbon (PAC) combined with cloth filtration 	 85

PACAS Nereda	 88

Biological oxygen-dosed activated carbon (BODAC) 	 91

Continuous Bio-GAC + air	 95

O3-STEP	 98

Continuous Upflow µGAC	 103

UV light with hydrogen peroxide (UV + H2O2)	 105

Ozonation and ultrasound	 108

PAC + O3	 111

MicroForce	 114

Aurea (previously BO3)	 117

DEX filter	 120

AdOx	 124

Direct nanofiltration and UV/peroxide	 128

Ozonation with ceramic microfiltration	 131



85

STOWA 2025-43 EVALUATION INNOVATION PROGRAMME REMOVAL OF MICROPOLLUTANTS AT WASTEWATER TREATMENT PLANTS 

TECHNOLOGY NAME: POWDERED ACTIVATED CARBON (PAC) COMBINED WITH CLOTH FILTRATION 

Technology description

In PAC + cloth filtration powdered activated carbon (PAC) is dosed into the effluent of a WWTP in a contact tank. The PAC is then separated from the 

wastewater by a settling step and cloth filtration. Like other adsorption technologies, micropollutants are removed from the wastewater by adsorption 

onto activated carbon. Adding a coagulant enables advanced removal of phosphorus.  Expected advantages compared to the reference are a lower PAC dose 

and enhanced P removal. In particular, the lower PAC consumption compared to PACAS gives PAC + cloth filtration a more favourable CO2 footprint. The 

technology requires polymer (PE) and metal salt dosing. 

Process integration schematic (block diagram)

Pilot installation as implemented within the IPMV

Parameter Unit Value

WWTP location - Vinkel

Period month/year – month/year April 2021 – August 2021

Pilot installation capacity m³/h 1–5

Tested variations e.g., dosage in mg PAC/l or g O₃/g DOC 5, 10 and 15 mg PAC/l

Continuous/batch testing - Continuous

Specific information: e.g., PAC type Norit SAE  Super (Cabot)

Analyses performed Micropollutants, nitrogen and biological 

effects, P, Fe

Design assumptions for full-scale installation

Parameter Unit Value

Powdered activated carbon (PAC, post-treatment)

PAC adsorption step

HRT – adsorption phase min 30

Pumping head m 2

PAC dosage mg/l 10

Metal salt dosage mg Fe³+/l 5

Metal salt dosage mol Fe/mol P to be removed 5